

山东奥纳化工有限公司
SHANDONG AONA CHEMICAL CO.,LTD

CERTIFICATE OF ANALYSIS

Lot No.20130530C

Date:2013.5.30

Product Name	HEDP 60%	Base Figure Of The Sample	60MT
Analysis	Standard	Results	
Appearance	Clear,Colorless to pale yellow aqueous solution	Clear,Colorless to pale yellow aqueous solution	
Active acid %	60.0min	60.2	
Phosphorous acid (as PO_3^{3-}) %	2.0max	1.1	
Phosphoric acid (as PO_4^{3-}) %	0.8max	0.5	
PH(1%water solution)	2.0 max	1.8	
Chloride(as Cl^-)%	1.0 max	0.32	
Density (20°C) g/cm^3	1.30 min	1.35	
Fe, mg/L	10.0 max	4.5	
Conclusion	Pass		

山东奥纳化工有限公司
SHANDONG AONA CHEMICAL CO., LTD.
卢 维 朴
D I R E C T O R